
PARTS LIST FOR ITEM 58434

1/10 SCALE R/C 4WD HIGH PERFORMANCE RACING CAR
Parts code Parts code

0809 ©2009 TAMIYA

11825545  Body

11835346  Body Parts

19115222  Chassis

51351  TB-03 A Parts (Gear Case) (A1-A19, 2 pcs.)

51253  TB Evolution V B Parts (Bumper) (B1-B8)

51352  TB-03 C Parts (Front Upright) (C1)

51353  TB-03 D Parts (Sus. Arm) (D1 & D2, 2 pcs.)

51354  TB-03 E Parts (Rear Upright) (E1)

51293  TA05-IFS F Parts (Hub Carrier 4˚) (F1 & F2)

19000073  H Parts (H1-H3)

19115221  K Parts (K1-K14)

51355  TB-03 M Parts (Damper Stay) (M1-M4)

51079  DF-02 Q Parts (Servo Saver Parts) (Q1-Q5)

19225056 *1 Q Parts (Damper Parts) (Q1-Q3, 2 pcs.)

19115224  S Parts (S1-S3)

50598 *1 C.V.A. Mini Shock Unit II V Parts

  (Damper Collar) (V1-V11, 2 pcs.)

51256 *1 TB Evolution V Ball Diff. Gear Set

 Bevel Pinion Gear (BG1) x1 Ball Diff. Ring Gear (BG2) x1

51356  TB-03 06 Spur Gear (64T) (BG3)

16275070  Urethane Bumper

15405047  Motor Mount

13485182  Propeller Shaft

53453 *1 Medium-Narrow 6-Spoke Wheels

  (24mm Width/Offset +2, 4 pcs.)

51049 *1 Medium-Narrow Racing Slicks (2 pcs.)

19400750  Metal Parts Bag A

19400751  Metal Parts Bag B

19400752  Metal Parts Bag C

19400753  Metal Parts Bag D

19400816  Metal Parts Bag (for Body)

19804159  3x10mm Screw (BA1 x10)

19804200  3x10mm Countersunk Head Screw (BA2 x10)

51211  3x5mm Flat Screw (BA3 x5)

49350  2x25mm Cap Screw & 2mm Lock Nut

  (BA4 & BA6, 2 pcs. each)

19804194  3x10mm Screw (BA5 x2)

50380  E-ring Set (BA7 x7, BA8 x12)

50588  2mm E-ring (BA8 x15)

19804205  5mm Ball Connector (BA9 x4)

19804206  5mm Ball Connector Nut (BA10 x4)

19808012  5mm Ball Connector Nut (Short, BA11 x5)

53126  1510 Sealed Ball Bearing Set (BA12 x2)

53270  1060 Ball Bearing Set (BA13 x2)

51239  1050 Ball Bearing Set (BA14 x4)

53030  850 Sealed Ball Bearing Set (BA15 x4)

53588  10mm Shim Set (BA16 x10...etc.)

53726  6mm Shim Set (BA17 x10...etc.)

53587  5mm Shim Set (BA18 x10...etc.)

19805823  2x8mm Shaft (BA19 x4)

13450103  Propeller Joint B (BA20)

13450102  Propeller Joint A (BA21)

49300  620 Ball Thrust Bearing (BA22 x2)

49299  Ball Diff. Spring (BA24 x2)

50880 *1 TA04 Ball Diff. Plate Set (BA25 x2)

53577  TRF Damper Urethane Bushing (BA26 x10)

19805853  3x8mm Screw (BB1 x5)

19805636  3x6mm Screw (BB2 x2)

19804202  3x23mm Countersunk Head Screw (BB3 x2)

19808156  3x16mm Countersunk Head Screw (BB4 x2)

19805977  3x12mm Countersunk Head Screw (BB5 x5)

19805696  3x8mm Countersunk Head Screw (BB6 x4)

19804286  3x6mm Countersunk Head Screw (BB7 x4)

19808014  3x15mm Flat Screw (BB8 x2)

19805612  3x10mm Cap Screw (BB9 x5)

19804212  3x6mm Round Head Socket Screw (BB10 x10)

19805684  3x12mm Screw (BB11 x2)

50576  3mm Grub Screw (BB12 x10)

50038  Tool Set

  (Box Wrench, 1.5mm Hex Wrench, BB12 x4)

19805185  850 Metal Bearing (BB13 x2)

19808021  4.5x3.5mm Flanged Tube (BB14 x2)

19804236  3x28mm Turnbuckle Shaft (BB15 x2)

53539  5.5mm Aluminum Spacer Set (BB16 x4...etc.)

14305125  Motor Plate (BB17)

50875  5mm Ball Connector (BB18 x8)

50357  22T, 23T AV Pinion Gear Set (BB19...etc.)

19808016  Steering Post (BB20 x2)

19808026  10mm Snap Pin (BB21 x5)

19805840  3x9.5mm Step Screw (BC1 x2)

19808126  5x9.5mm Rocker Nut (BC2 x2)

19804381  5x9mm Hex Head Ball Connector (BC3 x2)

51100  TB Evolution IV 4.6x4.7mm Flanged Tube (BC4 x2)

19805800  3x32mm Turnbuckle Shaft (BC5 x2)

51093  TB Evolution IV 46mm Sus. Shaft (BC6 x4)

53825  TB Evolution IV 2.6mm Stainless Sus. Shaft Set

  (BC7 & BC8, 2 pcs. each)

19805645  3x0.7mm Spacer (BC9 x10)

51216 *1 TA05 Drive Shaft (BC10 x2)

19808192 *1 Wheel Axle (BC11 x2)

19805240  3mm O-ring (Black, BC12 x7)

19805859  3x15mm Screw (BD1 x4)

50577  3x10mm Tapping Screw (BD4 x10)

50575  2.6x10mm Tapping Screw (BD5 x5)

19805886  Mount Screw (BD6 x2)

19805557  4mm Flange Lock Nut (BD7 x4)

50586  3mm Washer (BD8 x15)

19805628  3x42mm Threaded Shaft (BD9 x2)

50594  2x10mm Shaft (BD10 x10)

19805548 *1 Piston Rod (BD11 x2)

50597  Damper O-ring (Red, BD12 x10)

50600  C.V.A. Mini Shock Unit II Oil Seal (BD13 x6)

19805699 *1 Coil Spring (BD14 x2)

19805702  6mm Snap Pin (BD16 x10)

51111  4mm Adjuster (for 3mm Screws) (BD17 x8)

50197  Snap Pin Set (Large x10, Small x5)

53042  Ball Diff. Grease

53439  Anti-Wear Grease

87099  Cere-Grease HG


